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1. Background   
Blinatumomab is an anticancer drug used in the treatment of Acute Lymphoblastic Leukaemia (ALL) in 

both adults and children.  The prescribing, preparation and administration of blinatumomab is unique and complex.  

 

This guide has been created to support the prescribing, preparation and administration of blinatumomab in the NCIS 

System for adults in line with the relevant NCCP blinatumomab Regimen.  

 

This guide was developed through consultation with sites and in conjunction with the following references 
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1. SmPC for Blincyto accessed on www.ema.europa.eu on 17.06.2024 at 

https://www.ema.europa.eu/en/medicines/human/EPAR/blincyto#product-info 

2. NCCP regimens for blinatumomab therapy available at 

https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-

bmt/protocols%20leukaemia.html 

3. Cirino, M., Provasi, R., Cebulec, I., Palmieri, C., Schincariol, P., & Zanon, D. (2020). Pediatric blinatumomab 

preparation: Risk assessment on SmPC for software compliance. Journal of Oncology Pharmacy Practice, 

27(7), 1674–1683. https://doi.org/10.1177/1078155220966394 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1: Usergroup filter drop down list 

http://www.ema.europa.eu/
https://www.ema.europa.eu/en/medicines/human/EPAR/blincyto#product-info
https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/protocols%20leukaemia.html
https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/protocols%20leukaemia.html
https://doi.org/10.1177/1078155220966394


National Cancer Control Programme                       Document/Version no: NCIST55/2                                                 
NCIS Guide                                                                                          Date: 22/07/2024  
Name of Guide: Blinatumomab  Review Date: 18/02/2027 
   

  

2 | P a g e  
 

2. Prescribing of blinatumomab 
Blinatumomab is dosed as either 9mcg/day or 28 mcg/day ranging from 7 days to 28 days duration.  It is delivered 

through continuous IV infusion in NaCl 0.9% bags that must be changed at least every 96 hours.   

Note µg = mcg = micrograms dosing for blinatumomab 

In order to correctly prepare blinatumomab it is necessary to prescribe and prepare an excess dose so that the actual 

daily dose will be present in 240ml volume administered.  

Note the infusion rate in NCIS will not match the intended infusion rate due to the excess dose calculation 

The following table has been used to calculate the excess dose in line with the manufacturer’s recommendations.  

Table 1: Blinatumomab adult doses to be manufactured and equivalent doses to be administered1 

Dose 9 mcg per day 28 mcg per day 

Infusion 
Duration 

24 hours 48 hours 72 hours 96 hours 24 hours 48 hours 72 hours 96 hours 

Infusion Rate 10mL/hr 5mL/hr 3.3mL/hr 2.5mL/hr 10mL/hr 5mL/hr 3.3mL/hr 2.5mL/hr 

Volume to be 
administered 
and 
Blinatumomab 
equivalent 
dose 

240mL over 
24 hours = 
9 mcg in 24 
hours  

240mL 
over 48 
hours = 18 
mcg in 48  
hours 

240mL 
over 72 
hours = 27 
mcg in 72 
hours 

240mL 
over 96 
hours = 36 
mcg in 96 
hours 

240mL 
over 24 
hours = 28 
mcg in 24 
hours 

240mL 
over 48 
hours = 
56 mcg 
in 48 
hours 

240mL 
over 72 
hours = 84 
mcg in 72 
hours 

240mL over 
96 hours = 
112 mcg in 
96 hours 

Volume of 
reconstituted 
blinatumomab 
required 
(Number of 
Vials) 
 

0.83 mL (1) 1.7mL (1) 2.5mL (1) 3.3 mL (2) 2.6 mL (1) 5.2mL (2) 8mL (3) 10.7mL (4) 

Blinatumomab 
reconstituted 
vial 
Concentration 

12.5mcg/mL 

Total dose to 
be prescribed 
and prepared 
(including 
excess). 
(Blinatumomab 
reconstituted vial 
Concentration X 
Volume of 
reconstituted 
blinatumomab 
required) 

10.38 mcg* 
Rounded to 2 
decimal places  

21.25 mcg 31.25 mcg 41.25 mcg 32.5 mcg 65 mcg 100 mcg 133.75 mcg 

Final volume  250 mL (usual overfill volume of 265 to 275 mL) infusion bag 
 

+ Volume of stabiliser (5.5mL) 
 

+ Volume of reconstituted blinatumomab required 
 

 

 

                                                           
1 SmPC for Blincyto accessed 17.06.2024 at https://www.ema.europa.eu/en/medicines/human/EPAR/blincyto#product-info 

https://www.ema.europa.eu/en/medicines/human/EPAR/blincyto#product-info
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Regimens in NCIS has been built with alternating 72 hour and 96 hour infusion durations for blinatumomab in line 

with the appropriate excess dose.  Drug comments have been added to indicate the infusion duration, the dose 

(9mcg/day or 28mcg/day), the volume to be infused and the infusion rate. See images below 

 

Image 1: Blinatumomab 9mcg/day for 96 hours  

 

 

 

Image 2: Blinatumomab 9mcg/day for 72 hours   

 

 

Image 3: Blinatumomab 28mcg/day for 96 hours  

 

 

 

Image 4: Blinatumomab 28mcg/day for 72 hours   

 

 
 

 

 

 

 

 

 

 

 



National Cancer Control Programme                       Document/Version no: NCIST55/2                                                 
NCIS Guide                                                                                          Date: 22/07/2024  
Name of Guide: Blinatumomab  Review Date: 18/02/2027 
   

  

4 | P a g e  
 

If an alternative infusion duration is required a blinatumomab medication selection can be added by clicking on the 

cycle banner and selecting medication selection. Then define the appropriate excess dose and infusion duration for 

the chosen time and date in the cycle as required. Note that anti-emetic medication will also need to be added as 

required (it is possible to use a medication selection for this purpose).  

When the user selects define there is the option to select the appropriate blinatumomab dose as shown below. Note 

a pop up will appear with further information when the user hovers over each selection.  

 

 

If the user selected the first option for the 10.38mcg dose over 24 hours the following medication will appear in the 

therapy plan 

 

 

The medication can now be physician verified. 
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3. Preparation of blinatumomab 
The pharmacist can select to pharmacist verify and check the details as shown below. The excess dose to be 

manufactured in the example below is 10.38 mcg using a volume of 0.83mL which is required to prepare the dose of 

9 mcg over 24 hours in 240mL. 

 

 

The stabiliser to be added has been built as an additional article and appears on the parts list as below 
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The instructions are viewable as below 

Image 5: Example List of preparations 

 

 

Note the preparation instruction has been added ‘Add the stabiliser first, then the blincyto and then remove all the 

air from the bag 

Image 6: Example In-isolator preparation label 

 

 

Note the use of a stabiliser does not appear on the label above. The preparation instructions can be used for 

manufacturer or a note can be added during pharmacist verification  

Image 7: Example of NCIS infusion labels  

Example of NCIS Infusion INN label 

 

Example of NCIS infusion label 
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4. Administration of blinatumomab   
In order to correctly prepare blinatumomab it is necessary to prescribe and prepare an excess dose (see table 2 

below).  During administration the volume of blinatumomab to be infused is always 240mls and the bag should 

never be emptied. See NCCP regimens and the Summary of Product Characteristics for detailed information on the 

administration of blinatumomab. 

 

Table 2: Blinatumomab adult doses to be administered2 

 

Volume of blinatumomab to be infused is always 240mls and the bag should never be emptied 
 

Infusion Duration Infusion Rate Total dose to be prescribed and 
prepared (including excess) for 9 
mcg per day dosage  

Total dose to be prescribed 
and prepared (including 
excess) for 28 mcg per day 
dosage 

24 hours 10mL/hr 10.38 mcg* rounded to 2 decimal places 32.5 mcg 

48 hours 5mL/hr 21.25 mcg 65 mcg 

72 hours 3.3mL/hr 31.25 mcg 100 mcg 

96 hours 2.5mL/hr 41.25 mcg 133.75 mcg 

 

 

 

 

 

 

 

  

                                                           
2 SmPC for Blincyto accessed 17.06.2024 at https://www.ema.europa.eu/en/medicines/human/EPAR/blincyto#product-info 

https://www.ema.europa.eu/en/medicines/human/EPAR/blincyto#product-info

